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Test Plot of Band Edge of Bluetooth Low Energy mode 
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5.1.8 Frequency Separation 

RESULT: Pass 

Date of testing : 2016-01-15 
Test standard : FCC part 15.247(a)(1) 
  RSS-247 clause 5.1(2) 
Basic standard : ANSI C63.10: 2013 
Limit : ≥ 25kHz or two-thirds of 20dB bandwidth, 

whichever is greater 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 50% 
Atmospheric pressure : 101kPa 

Table 15: Test result of Frequency Separation 

Channel 
Channel 

Frequency (MHz) 

Measured 
Channel 

Separation 
(MHz) 

Limit (kHz) Result 

Low Channel 2402 
1.0029 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2403 

Mid Channel 2441 
1.0029 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2442 

High Channel 2479 
1.0029 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2480 
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5.1.9 Number of hopping frequency 

RESULT: Pass 

Date of testing : 2016-01-15 
Test standard : FCC part 15.247(a)(1)(iii) 
  RSS-247 clause 5.1(4) 
Basic standard : ANSI C63.10: 2013 
Limits :  15 non-overlapping channels 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 50% 
Atmospheric pressure : 101kPa 

Table 16: Test result of Number of hopping frequency 

Frequency Range 
Measured Quantity of 

Hopping Channel 
Limit Result 

2402 to 2480MHz 79 15 Pass 
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5.1.10 Time of Occupancy 

RESULT: Pass 

Date of testing : 2016-01-15 
Test standard : FCC part 15.247(a)(1)(iii) 
  RSS-247 clause 5.1(4) 
Basic standard : ANSI C63.10: 2013 
Limits : 0.4s 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 50% 
Atmospheric pressure : 101kPa 

Table 17: Test result of Time of Occupancy 

Mode 
Packet 
Type 

Channel 
Frequency 

(MHz) 

Packet 
Duration 

[ms] 

Number of 
Hops per 
Channel 

Dwell Time 
(ms) 

Limit 
[ms] 

BDR 

DH1 

2402 0.435 324 140.940 400 

2441 0.442 323 142.766 400 

2480 0.442 322 142.324 400 

DH3 

2402 1.739 165 286.935 400 

2441 1.725 165 284.625 400 

2480 1.739 166 288.674 400 

DH5 

2402 2.978 110 327.580 400 

2441 2.978 111 330.558 400 

2480 2.978 112 333.536 400 

EDR 

DH1 

2402 0.442 322 142.324 400 

2441 0.449 322 144.578 400 

2480 0.442 324 143.208 400 

DH3 

2402 1.710 165 282.150 400 

2441 1.725 164 282.900 400 

2480 1.710 165 282.150 400 

DH5 

2402 2.971 111 329.781 400 

2441 2.993 112 335.216 400 

2480 2.993 112 335.216 400 
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5.1.11 Peak Output Power of 5.8GHz 

RESULT: Pass 

Test standard : FCC Part 15.407(a)(3) 
  RSS 247 clause 6.2.4(1) 
Basic standard : ANSI C63.10: 2013 
Limit : 1W 

Remark: for the test result, refer to test report SZEM150600342201 & SZEM150600342301. 

5.1.12 26dB Bandwidth and 99% Bandwidth of 5.8GHz 

RESULT: Pass 

Test standard : FCC Part 15.407(a)(5) 
  RSS-Gen Issue 4 November 2014 
Basic standard : ANSI C63.10: 2013 

Remark: for the test result, refer to test report SZEM150600342201 & SZEM150600342301. 

5.1.13 6dB Bandwidth of 5.8GHz 

RESULT: Pass 

Test standard : FCC Part 15.407(e) 
  RSS 247 clause 6.2.4(1) 
Basic standard : ANSI C63.10: 2013 
Limit : 500kHz for 6dB bandwidth 

Remark: for the test result, refer to test report SZEM150600342201 & SZEM150600342301. 

5.1.14 Power spectral density of 5.8GHz 

RESULT: Pass 

Test standard : FCC Part 15.407(a)(3) 
  RSS 247 clause 6.2.4(1) 
Basic standard : ANSI C63.10: 2013 
Limit : 30dBm/500kHz (33dBm/MHz) 

Remark: for the test result, refer to test report SZEM150600342201 & SZEM150600342301. 



Produkte 

Products 

 
 

 
 

Prüfbericht - Nr.: 

Test Report No. 
17058162 001 Seite 96 von 197 

Page 96 of 197 

 

 

5.1.15 Spurious Emission of 5.8GHz 

RESULT: Pass 

Date of testing : 2016-01-29 
Test standard : FCC part 15.407(b) 
  RSS-247 clause 5.5 
  RSS-Gen 
  KDB789033 D02 v01 
Basic standard : ANSI C63.10: 2013 
Limits : FCC part 15.209(a) 
Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber 

Test setup 

Test Channel : Low/ Middle/ High 
Operation mode : A.3.a 
Ambient temperature : 24℃ 

Relative humidity : 53% 
Atmospheric pressure : 101kPa 

For details refer to following test plot. 
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